
 

 

 

Prepared by: 

AECOM Canada Ltd. 

523 Wellington Street East, Sault Ste. Marie, ON, Canada   P6A 2M4 

T 705.942.2612   F 705.942.3642   www.aecom.com 

 

 

Project Number: 

60117634 

 

 

Date: 

March, 2015 

 

 

 

City of Sault Ste. Marie 

Biosolids Management Study 
 
 



 

 

 

Statement of Qualifications and Limitations 
 

 

The attached Report (the “Report”) has been prepared by AECOM Canada Ltd.  (“Consultant”) for the benefit of the client (“Client”) in 

accordance with the agreement between Consultant and Client, including the scope of work detailed therein (the “Agreement”). 

 

The information, data, recommendations and conclusions contained in the Report (collectively, the “Information”): 
[...]
blanket that acts as a filter thereby enhancing solids removal and solids content of settled 
sludge. As an alternative DensaDeg

®
 process may be used. This proprietary technology would 

utilize the above treatment steps for solids removal and thickening of settled sludge. 

 

The following anaerobic sludge digestion configuration may be used by the City: 

 

 Waste activated sludge and primary sludge blending and thickening to a minimum of 4% solids 
content.  This step will reduce the digester tank volume. Thickening technology may include 
conventional gravity thickening, gravity belt thickener and rotating drum thickener. For the 
mechanical thickening processes a polymer will have to be added to the raw sludge, while 
gravity thickening may not require any conditioning. 

 Settled sludge from the secondary digester will be added to the digester feed to provide active 
biomass for sludge digestion. 

 Feed to the digester will be heated to 33°C to achieve high volatile solids removal.  

 The primary digester tank will be covered by a fixed cover and will have approximately 2000 m
3
 

of volume.  The digester contents will be mixed to facilitate sludge digestion and prevent 
stratification in the reactor tank. 

 The secondary digestion step will consist of 2 digester tanks, each with approximately 2,000 m
3
 

of volume.  One of the secondary digesters will be covered with a floating cover to facilitate 
supernatant decanting and periodic sludge withdrawal.  The digestion system will provide 
approximately 50 to 60 days of sludge storage. 

 The digester system will be equipped with appropriate gas handling system, including a flare. 

 Digested sludge would be removed from the digester and dewatered for landfilling or land 
application.  In case of land application, additional storage for digested sludge will be expected 
to meet MOECC sludge storage best management practice of 280 days. 

 The digested sludge will have a solids concentration of approximately 3.5% with a total 
estimated volume of 49,440 m

3
/year. Because of the large volume, sludge will have to be 

dewatered before disposal. 

 Sludge dewatering could be completed using existing dewatering system. It is estimated that the 
solids content of dewatered sludge would be similar to the existing sludge (ie. approximately 
25% solids). It is estimated that the volume of waste sludge generated, following sludge 
dewatering, would be reduced to approximately 6200 m

3
/year from estimated present rate of 

10,000 m
3
/year. This represents approximately 40% volume reduction as a result of anaerobic 

sludge digestion.  

 The digestion process may produce approximately 1,500 m
3
/d of biogas with a 200 MJ/d of heat 

and 130 kW of electricity recovery potential in a co-generator.  The recovered heat could be 
used to heat the feed to the digester and the electricity to supplement power demand for the 
sewage treatment process.  This feature may support an application for funding depending on 
the programs available at the time of implementation. 

 

The digested sludge could be used as a soil amendment for land application or be disposed of at the landfill. 

The dewatered and digested sludge will not likely be suitable for use as day cover at the landfill as it would 

still have some residual odour as a result of the anaerobic digestion process. 

 

The upgraded digesters at the Ravensview WWTP at Kingston, Ontario are operating at thermophilic 

temperatures. The implementation of a new anaerobic digester equipped with thermophilic capability 

(operating at 55°C instead of 35°C) helped Ravensview WWTP to surpass current biosolids management 



City of Sault Ste. Marie 

Biosol ids  Mana gement  St udy  

 

 

(60455 final report apr. 20, 2015.doc) - 10 -  

requirements. The process increased biogas production for the Cogeneration Facility and achieved a higher 

level of sludge stabilization and pathogen kill. The sludge produced through the upgraded digestion process 

meets the United States Environmental Protection Agency (US EPA) requirements for “Class A” biosolids, 

which have “virtual absence of pathogens” which can be land-applied with significantly less environmental 

restrictions. 

 

Biosolids produced at the Burlington Skyway, Mid-Halton, Oakville South East and South West, Georgetown, 

and Acton WWTPs are stabilized on-site in anaerobic digestion processes prior to land application, 

landfilling, or haulage to off-site biosolids storage. 

 

Other examples of anaerobic digestion facilities include: 

 Region of Waterloo WWTPs, Ontario: Waterloo, Kitchener, Galt, Preston  

 Annacis Island, Vancouver, BC 

 

Advantages of Anaerobic Digestion: 

 

 Well established process. 

 Digested sludge is stable and will produce minimum odour during land application. 

 The volume of sludge is reduced by approximately 40% as a result of the digestion process. 

 Digested sludge is easy to dewater; the dewatering process presently applied may produce 
similar or slightly higher solids content at a reduced polymer dosage rate. 

 Biosolids can be land applied for agricultural use. 

 Volatile Suspended Solids (VSS) destruction of between 40 and 60%. 

 Low net energy requirements. 

 Low operational cost if the gas produced is utilized. 

 Energy in the form of heat and electricity could be recovered that may support an application for 
funding. 

 

Disadvantages of Anaerobic Digestion: 

 

 Requires skilled operators. 

 Recovers slowly from upsets. 

 Foaming issues possible which can cause operation problems relating to poor settling sludge. 

 Potential source of odour during digestion that needs to be mitigated using appropriate design 
approaches.  

 Potential source of odour following processing which will likely prohibit the use of digested 
material as a day cover at the landfill. 

 High capital cost. 

 Sensitive system to temperature and pH fluctuations and to industrial contaminants such as 
heavy metals. The reported heavy metals content of waste sludge is below typical toxic levels for 
anaerobic digestion.  Temperature and pH variations can be managed by appropriate 
engineering design.  

 Supernatant contains high concentration of chemical oxygen demand (COD), biochemical 
oxygen demand (BOD), suspended solids and ammonia. 

 Supernatant from digestion and centrate from sludge dewatering will have to be pretreated to 
minimize the return of contaminant loads from these sources to the sewage treatment process. 

 Potential safety issue due to the presence of flammable gas (methane). 

 



City of Sault Ste. Marie 

Biosol ids  Mana gement  St udy  

 

 

(60455 final report apr. 20, 2015.doc) - 11 -  

If the dewatered biosolids are to be disposed of by landfilling, some of the current challenges with 

management of biosolids at the landfill will still exist. 

 

3.1.2.2 Aerobic Digestion 

Sludge could be stabilized under aerobic conditions in an aerobic digester.  Waste primary and activated 

sludge is sent to a digester tank that is equipped with an aeration system.  Often the digester feed is 

thickened to minimize digester tank size. Thickener technology may include conventional gravity thickening, 

gravity belt thickener and rotating drum thickener. For the mechanical thickening processes a polymer will 

have to be added to the raw sludge, while gravity thickening may not require any conditioning. The aeration 

system provides oxygen for the biomass. Typically the aeration system used for sludge digestion is a coarse 

bubble system to prevent plugging of diffusers in a high solids environment.  Bacteria in the presence of 

dissolved oxygen break down the volatile solids content of biomass.  Approximately 50% of the volatile solids 

content of waste sludge could be removed following a 30 day digestion period.  MOECC design guidelines 

require that the combined sludge age of the activated sludge and sludge digestion systems be at least 45 

days.  As a result of aeration, the supernatant and centrate generated during digested sludge dewatering will 

contain very little ammonia.  However, as a result of the breakdown of volatile solids, significant amounts of 

phosphorus may be released from the BNR sludge generated by the east treatment plant as a result of 

digestion. Supernatant generated at the east plant will have relatively high phosphorus loads.  The 

recommended pre-treatment process may contain the following treatment steps: 

 

 Chemical addition, such as ferric chloride or alum to precipitate out phosphorus. 

 Coagulation and flocculation to enhance precipitate formation and solids removal. A polymer 
may be added to enhance solids separation and the solids content of collected sludge.  

 Solids separation using a sludge blanket clarifier. This clarifier type operates with a sludge 
blanket that acts as a filter thereby enhancing solids removal and solids content of settled 
sludge. As an alternative, DensaDeg

®
 process may be used. This proprietary technology would 

utilize the above treatment steps for solids removal and thickening of settled sludge. 

 

The following aerobic sludge digestion configuration may be used by the City:    

 

 Waste activated sludge and primary sludge blending and thickening to a minimum of 4% solids 
content.  This step will reduce the digester tank volume. Thickening technology may include 
conventional gravity thickening, gravity belt thickener and rotating drum thickener. For the 
mechanical thickening processes a polymer will have to be added to the raw sludge, while 
gravity thickening may not require any conditioning. 

 Aerobic digester volume of approximately 4,000 m
3
.  The total digester volume will be divided 

into primary and secondary digestion compartments. 

 Coarse bubble aeration system to provide approximately 4,700 kg/d of oxygen.  This will require 
approximately 200 kW of blower capacity.   

 Digested sludge would be removed from the digester and dewatered for landfilling or land 
application.  In case of land application, additional storage for digested sludge will be expected 
to meet MOECC sludge storage best management practice of 280 days. 

 The digested sludge will have a solids concentration of approximately 3.5% with a total 
estimated volume of 49,440 m

3
/year. Because of the large volume, sludge will have to be 

dewatered before disposal. The existing sludge dewatering system may be used for sludge 
dewatering. 



City of Sault Ste. Marie 

Biosol ids  Mana gement  St udy  

 

 

(60455 final report apr. 20, 2015.doc) - 12 -  

 The volume of sludge is reduced from approximately10,000 m
3
/year to 6,200 m

3
/year following 

dewatering, or by approximately 40% as a result of the digestion process. 

 

The digested sludge could be used as a fertilizer for land application or be disposed of at the landfill. The 

dewatered and digested sludge will not likely be suitable for landfill cover due to potential for odour 

reformation over a short period of time. 

 

Most extended aeration plants in Ontario utilize aerobic digestion. Several examples of Ontario facilities 

utilizing aerobic digestion include: 

 

 Belle River WWTP in Essex County, Ontario 

 Tillsonburg WWTP in Oxford County, Ontario 

 New Hamburg WWTP in Waterloo, Ontario 

 Trenton WWTP in Trenton, Ontario 

 Hagersville WWTP in Hagersville, Ontario 

 

Advantages of Aerobic Digestion: 

 

 Well established process. 

 Simpler safer operation as there is no potential for gas explosion. 

 Digested sludge is stable and will produce minimum odour during land application. 

 The volume of sludge is reduced by approximately 40% as a result of the digestion process. 

 Digested sludge is easy to dewater; the dewatering process presently applied may produce 
higher solids content at a reduced polymer dosage rate. 

 Capital cost is less than equivalent anaerobic digestion process. 

 Less sensitive process than anaerobic digestion. 

 

Disadvantages of Aerobic Digestion: 

 

 Relatively large footprint required. 

 Aerobic biosolids difficult to mechanically dewater. 

 Reduced process efficiency in cold temperatures. 

 Not able to produce biogas for energy production so not suitable for energy related funding. 

 Potential source of odour during digestion that needs to be mitigated using appropriate design 
approaches. 

 High operating cost. 

 Supernatant from digestion and centrate from sludge dewatering will have to be pretreated to 
minimize the return of contaminant loads from these sources to the sewage treatment process. 

 Lower solids concentration relative to anaerobic digestion. 

 Biosolids have a lower nutrient value relative to anaerobically digested sludge. 

 Processed sludge is not likely suitable for use as a day cover due to potential odour reformation 
over a short period of time. 

 

3.1.3 Alkaline Stabilization 

Alkaline stabilization processes utilize pH, sometimes in conjunction with elevated temperature, to stabilize 

biosolids. The source of the alkaline material may include hydrated lime [Ca(OH)2, slaked lime, calcium 

hydroxide], quicklime (CaO), kiln dust (lime of cement), fly ash, carbide lime (CaC2), and sodium or 



City of Sault Ste. Marie 

Biosol ids  Mana gement  St udy  

 

 

(60455 final report apr. 20, 2015.doc) - 13 -  

potassium hydroxide. There are a number of conventional and proprietary systems on the market using this 

type of sludge stabilization process such as: 

 

 Wet Lime Stabilization; 

 Dry Lime Stabilization; 

 Alkaline Stabilization (N-Viro Process); 

 In-vessel Lime Stabilization; 

 Lystek; and 

 Bioset. 

 

The objective of this process is to reduce the microorganism content of waste sludge and produce an 

environment in the sludge matrix that prevents putrefaction and associated odour formation.  Lime at a 

proper dosage rate, approximately 1 to 1.5 kg lime/kg of dry sludge, produces a high pH environment 

(approximately a pH of 11 to 12) and increases the sludge temperature above 50°C.  The combination of 

high pH and temperature kills most of the microorganisms in the raw sludge.  The sludge pH may stay at 

elevated levels, i.e., above 9, for several months, thereby preventing the re-growth of microorganisms.  

Consequently, the sludge remains stable with minimum odour emission for a long time.  

 

In wet lime stabilization, lime slurry is mixed with liquid biosolids. The process is usually a batch process 

with a process time of at least two hours in the contact tank. The wet lime alkaline stabilization process is 

typically not used for pathogen elimination but rather pathogen reduction since heat requirements for 

pathogen destruction are typically not met. 

 

In dry lime stabilization, the dry alkaline source is mixed with dewatered cake to elevate the pH to 12 or 

greater. If quicklime is used, the exothermic reaction of the lime with the water in the cake will elevate the 

temperature and complete pathogen destruction is possible. 

 

The N-Viro process utilizes a combination of alkaline addition and heat drying to produce an essentially 

pathogen free product that meets the requirements and guidelines prescribed by the Federal Fertilizer Act. 

This allows the product to be applied with unrestricted use (e.g. public and private gardens). The main end 

use is typically in agriculture. 

 

The in-vessel lime pasteurization process utilizes time, temperature, and pH to produce an essentially 

pathogen free product. The process varies from the traditional dry lime process in that external heat is added 

to the process and a reduced volume of lime is added. 

 

The Lystek process was developed in Ontario and the rights to the process are owned by Lystek 

International Inc of Waterloo, Ontario. The Lystek process is used to convert dewatered cake into a stable 

liquid product through a combination of heat, alkali addition, and mechanical shearing. Heat is provided by 

injecting steam from a boiler, alkaline conditions are achieved through the addition of potassium hydroxide 